y —

PARTS LIST
IN—IY) X

STH-8BLD-3

all

SEIKO SEWING MACHINE CO., LTD.




IN—YYRRZFIAIZEALT

LB THET AT [ ] BRTRLTEYET,
2.ZOARIF 2023 F 7 BOT—RIZEDWTHERSN=LDTY,
3. EERIEFELRLICHREERINDIZENHYET,

Notes for using this parts list

1. Parts supplied as complete assemblies are circled by a Iinel:l.
2. This book was prepared based on information available in Jul, 2023.
3. Parts are subject to changes in design without prior notice.



H R

CONTENTS

Page
iR, 8%, AT .
FACE PLATE, NEEDLE PLATE, THREAD TENSION ’
8- AR 3 4
ARM SHAFT, THREAD TAKE-UP LEVER ’
gtiE. fHEX S 5 6
NEEDLE BAR, NEEDLE BAR ROCK FRAME ’
WA, SMPZ -
PRESSER BAR, LIFTING PRESSER FOOT ’
FEED MECHANISM ’
Y SRR 1 10
FEED REGULATOR ’
ARM SHAFT(UPRIGHT), LOWER SHAFT ’
45 BE % 5 16
LUBRICATION '
18 &R 7 18
ACCESSORIES '
AT 19, 20

PARTS AVAILABLE AT EXTRA CHARGE




AT

FACE PLATE, NEEDLE PLATE, THREAD TENSION

ER. &R, R

- Iutul..ulll....ur.ol
FrarEEiNy g
G W
P S S A
e Rty :.....1
Aﬂ ;N __..;.1/
‘ 3 {Q v 3 ..«.a- .-m.w
O S — * LR
¥ 5 5 Fact
- ]
3 ._..—; \\ & .-\ % \
ﬂ P\f \ . 15 L n\ iR} Jd
vy VTR /...— ®
/ - 1 - ] -— d' ‘J.— A
§ 14 ¥ ¥ [y L]
& 1y y 3 Y L
1 B [ 3
" 1 ] 5 v 0 o' L)
i1 PR | \ W
11 - s A1) %
i Y b Y
ML |||||| R | -ra .
e Y g
h,.,..\.- -~ F i AW <
£ [ e fpemlcm . (]
Fo B L e
3 /a0 i) .
VL, Y VoLV / W
YN
Y P \ S
»t\ — (o]
od




EfR. #iR. REHTF
FACE PLATE, NEEDLE PLATE, THREAD TENSION

No. A ES | EH fh 4 DESCRIPTION
PARTS No. | QTY.

1 | 19451 1 | @k FACE PLATE

2 18093 1 | @EfRiEHRL SCREW 9/64 x 40

3 | 10700 1 | EREEROE POSITION PIN

4 | 3052 1 | XE#BZ1EHAL SCREW 9/64 x40 L=4.5

5 | 10551 1 | XFEims OIL GUARD

6 | 19452 1 | REFEHN— TAKE-UP LEVER COVER

7 | 8040 2 | XFEH/NA—LtDRL SCREW 9/64 x40 L=8.0

8 | 15054 1 | EAENL) THREAD GUIDE (UPPER)

9 | 10683 1| EmAENS) THREAD GUIDE (MIDDLE)

10 | 19510 4 | EmARENEDRL SCREW 9/64 x40 L=6.5

11 | 10759-A 1 | mARENT) THREAD GUIDE (LOWER)

12 | 10760 1 | ER#EHITILE THREAD GUIDE FELT

13 | 19421C-A | 1 | SAFHREE(D1.4) TENSION BRACKET COMPLETE (®1.4)
14 | 19421 1 | SAFH& TENSION BRACKET

15 | 19511 1 | REFFE TENSION STUD

16 | 10791 1 | AFRE> TENSION BRACKET PIN

17 | 19531 2 |FA+FMI THREAD DISC

18 | 19532 1 |A—m TENSION RELEASE WASHER

19 | 19533 1 | RERTIT(D1.4) TENSION SPRING (®1.4)

20 | 28206 1 | B—LybRby/i— TENSION THUMB NUT STOPPER
21 | 19513 1 | B—LybkFvyk TENSION THUMB NUT

22 | 10793 1 | RDBHEREY TENSION RELEASE PLUNGER

23 | 10678 1 | 5D TENSION RELEASE LEVER

24 | 19422 2 | RPEHHMmREEAL SCREW 9/64 x 40

25 | 19512 1 | RAF#&E THREAD CONTROLLER STUD
26 | 10689 1 | R3IERTYLS THREAD CONTROLLER SPRING
27 | 10694 1 |ZEm THREAD CONTROLLER DISC

28 | B118319 1 | ZEmikHl SCREW 3/32x56 L=6.0

29 | 19534 1 | B—LybkFubk TENSION THUMB NUT

30 | 10690 1 | RTYT5 %= THREAD CONTROLLER SPRING STOP
31 | 8100 1 | RTU T Z1EHRL SCREW 9/64 x40 L=6.5

32 | 19518 1 | REAFHELOHRL SCREW 11/64 x40 L=14.0

33 | 15062 1| K& THREAD RETAINER

34 | 18085 1 | AFiREDHRL SCREW 11/64 x40 L=8.5

35 | 19501 1 | RBHEY TENSION RELEASE LEVER ROD
36 | 18030-S 1| &R NEEDLE PLATE

37 | 6031-02 2 | #ttRiEHRL SCREW 11/64 x40 L=9.0

38 | 18032C 1| ARG BED SLIDE COMPLETE

39 | 6034 1 | AREER BED SLIDE SPRING
40 | 6035 2 | AREERLESHRL SCREW 3/32x56 L=2.7
41 | 18495 1 | ERLLER EDGE GUIDE PLATE
42 | 37254 2 | ERIERIEDRL SCREW M4 x0.7 L=8.0
43 | 19455 1 | £t ARM CAP
44 | 10703 1 | ERETYSv— WASHER
45 | 12384 1 | EREARL SCREW 3/16 %32
46 | 10709 1 | R SPOOL PIN SCREW 7/32 x 32
47 | 30046 1 | 7—REELEHHRL EARTH WIRE SCREW M4 x0.7 L=4.0




L& - RFFRE %
ARM SHAFT, THREAD TAKE-UP LEVER




L& - RFFRE %
ARM SHAFT, THREAD TAKE-UP LEVER

No. A ES | fEH &h 2 DESCRIPTION
PARTS No. | QTY.

1 |8009 1 | XREFEVIEHRL SCREW 15/64 X 28 L=7.5

2 | 10724 1 | REFEVHE 6Xx6x180 OILING WICK

3 |18003C 1 | KGR THREAD TAKE-UP LEVER COMPLETE

4 110527 1 | XEEY TAKE-UP LEVER HINGE STUD

5 | 18003 1 | X% THREAD TAKE-UP LEVER

6 | 10528 1 | U0 NEEDLE BAR CONNECTING LINK

7 | 15026 1 | XiEfa= TAKE-UP LEVER DRIVING STUD

8 | 10728 1 | RFFfaEHE 6x6X%x25 OILING WICK

9 | 19504 1| LEhimietal OIL PACKING STOP SCREW 5/16 X 28 L=6.0

10 | 10724 1 | LB 6x6x180 OILING WICK

11 | 10726 1 | #8952 9E /it 6 X6 x50 | OILING WICK

12 | 10523 1| $tEISUIEY NEEDLE BAR CONNECTING LINK STUD

13 | 19418 1 | #8950 9E IEHHL(RE) | SCREW 1/4 %28 L=4.5

14 | 19417 1 | 895 9E1EHRL(ER) | SCREW 1/4 %28 L=6.5

15 | 19414 1 | 9509F—avhi NEEDLE BAR CRANK

16 | 19416 1 | kol SET SCREW 1/4 %28 L=14.0

17 | 19415 1 | LiERHAL POSITION SCREW 1/4 x28 .=20.0

18 | 10563 1 | LEARIILED TS v— WASHER

19 | 18006 1| £#A%ILED ARM SHAFT BUSHING (FRONT)

20 | 1786 1| LEAZILEDLESHTL SCREW 15/64 %28 L=12.0

21 | 10725 1 | LEARILEDTIILE OILING FELT

22 | 18486 1 | 82 EThHL LIFTING ECCENTRIC

23 | 19508 2 | R EThLIEDRL SCREW 1/4 x40 L=5.5

24 | 18008 1 | LEARIL(RR) ARM SHAFT BUSHING (MIDDLE)

25 | 10579 1 | E#AR)L(FRE)IEDHRL SCREW 15/64 %28 L=20.0

26 [ 10725 1 | EEARL(BR)TIILE OILING FELT

27 | 19506 1 | L&#AHS— ARM SHAFT BUSHING COLLAR

28 | 23637 2 | LEwhS—1EHHRL SCREW 1/4x28 L=7.5

29 | 19503 1 | Lk ARM SHAFT

30 | 19521 1 | EYETAHL FEED LIFTING CAM

31 | 10827 2 | EYLETAHLLEDHRL SCREW 1/4 x40 L=7.5

32 | 19528C 1| EYALGED FEED DRIVING ECCENTRIC COMPLETE

33 | 23637 2 | #YhLiESHRL SCREW 1/4x28 L=7.5

34 | 17041 1 | ZXRYVIITILE OILING FELT

35 | 10723 1 | =ZxXyYsHoT )L OILING FELT RETAINER

36 |17017C 1 | £&Fvr—Hlt ARM SHAFT GEAR (SPIRAL) COMPLETE

37 [ 17018 1 | GLiERHAL POSITION SCREW 1/4 x40 L=8.0

38 | 17019 1 | kHRL SET SCREW 1/4 x40 L=7.5

39 | 17015C 1 | F¥Y—h\—tyNL) GEAR COVER COMPLETE (UPPER)

40 | 17016 2 | Fv—hn—(Db)#ERl SET SCREW 9/64 x40 L=10.0

41 | 17013 1| LEEARIL(ER) ARM SHAFT BUSHING (REAR)

42 110579 1 | EEAZ)L(R)IESHRL SCREW 15/64 x 28 L=20.0

43 | 13081 1 | LERAZILER) 7T ILE OILING FELT

44 | 18470 1 | 7—— BALANCE WHEEL

45 | 10576 1 | GriERHAL POSITION SCREW 15/64 x 28 L=21.0

46 | 10579 1 | EHRL SET SCREW 15/64 % 28 L=20.0

47 | 19505 1 | 7—)—#LHl SCREW 11/32%28 L=11.0




St ftELE
NEEDLE BAR, NEEDLE BAR ROCK FRAME




St stELE
NEEDLE BAR, NEEDLE BAR ROCK FRAME

No.| FRERES | B ) % DESCRIPTION
PARTS No. | QTY.

1 [ 10557 1 | K< DOFEFEK) LIFTING BELL CRANK LINK

2 119509 1 | <= LIFTING BELL CRANK

3 | 10556 1| KDFEHECN) PRESSER BAR CONNECTING LINK

4 |10728 1| K<OFEFEGN)AE 6 X 6 %X 25 | OILING WICK

5 | 10728 1| RIRZ S 6 X6 %25 OILING WICK

6 | 19517 1| PR ERLRL SCREW 5/16 X 28 L=16.0

7 | 10553-A 1 | hBZRT T8 VIBRATING PRESSER BAR EXTENSION

8 | 10554 1 | iRz RIS PRESSER BAR EXTENSION SPRING

9 | 34713 1 | iRz E VIBRATING PRESSER BAR

10 | 19412C 1| iRZ GBS (L) #8 VIBRATING PRESSER FOOT COMPLETE

11 | 17104 1 | xR PINCH SCREW 11/64 X 40 L=6.0

12 | 19515 1 | #EE L HINGE SCREW 1/4 %X 28

13 | 19516 1 | B#E Rk NUT 1/4 %28

14 | 19514 1 | H#EEh LIFTING ROCK SHAFT

15 | 10514 2 | HEEAR)L LIFTING ROCK SHAFT BUSHING

16 | 19420 1 | ETFHLERHZEZSERHL PINCH SCREW 1/4x28 L=16.0

17 | 19419 1 | E TFHLEREESE CONNECTING CRANK

18 | 10775 1| LEEOYRERL HINGE SCREW 7/32 % 32

19 | 12136 1 | EEFEOYREBEARQLT Yy +— | WASHER

20 | 10774 1 | EEEOyR4TF CONNECTING COLLAR

21 | 17114 1 | EEFEOYRFERRQLTYE NUT 7/32x32

22 | 18485 1 EHKOvR LIFTING ECCENTRIC CONNECTION

23 | 37215 1| LEROYRERLTYRTy v— | WASHER

24 | 17041 1 | E@E#noykoTLk OILING FELT

25 | 100446 1 | #tBETEaEVIEHRLE SCREW 15/64 x 28 L=8.8

26 | 34712 1 | #iEXEEY HINGE STUD

27 | 17611 1 | &ELE NEEDLE BAR ROCK FRAME

28 | 37134 1| #HEEEHal PINCH SCREW M4 x0.7 L=10.0

29 | 19426 1| &tisias NEEDLE BAR CONNECTING STUD

30 | 19429 1 | $tB3EEHE 12x12 %30 OILING WICK

31 | 34723 1 | 47— POSITION BRACKET

32 | 37134 2 | 145 =ikl SCREW M4 x0.7 L=10.0

33 | 30078 2 | M5 —ILIEDy v— WASHER

34 119413 1 | &5 NEEDLE BAR

35 | 100240A 1 | gHELRELEDHRL SCREW 3/32x56 L=2.7

36 | B140553 1 | §ikHHl SCREW 1/8 x40 L=4.5

37 | 10533 1 | &HERE NEEDLE BAR THREAD GUIDE

38 | NO122 1 | # DPX17 #22 NEEDLE DPX17 #22

39 | 11876C 1 | EEYEREG) SLIDE BLOCK COMPLETE

40 | 11877 1 | EXYEAE SLIDE BLOCK

41 111876 1 | EEYEFEE L HINGE SCREW 7/32 x 32

42 | 10581 1 | EEYEE RLIEHRL SCREW 7/32x32 L=7.0

43 17048 1 | EEYE NEEDLE BAR ROCK FRAME ROCK SHAFT

44 | 6026-02 1 | EfEOvRERLCTYE NUT 9/32x28

45 | 19409 1| EfE CONNECTION

46 18017 1 | E&Oyk CONNECTION ROD

47 118018 1 | EEnvkrERal HINGE SCREW 9/32 x 28

48 | 19408 1| EfEfal PINCH SCREW 1/4x28 L=17.5

49 | 34722 1 |IERNIEAE VIBRATING PRESSER BAR BLOCK

50 | 34721 1 | IRhiEdR VIBRATING PRESSER BAR BLOCK GUIDE

51 | 8100 2 | IEhibtRiEHRL SCREW 9/64 x40 L=6.5

52 | 10728 1 | L ABE S 6x6x25 | OILING WICK




PRESSER BAR, LIFTING PRESSER FOOT

BZE. SRR




WA S
PRESSER BAR, LIFTING PRESSER FOOT

No. AR ES | fEH &h 2 DESCRIPTION
PARTS No. | QTY.
1 | 28043 1 | ERHLDHRLC SCREW M6 x 1 L=10.0
2 | 36729 1 | ERNE PRESSER BAR POSITION GUIDE
3 | 19406 2 | HzaEALIEDHRL SCREW 15/64 x 28 L=11.0
4 |10538 1 | AEAZIL(E) PRESSER BAR BUSHING (UPPER)
5 | 35999 1 | HAEERMHRQL SCREW M6 X 1 L=6.0
6 | 18478 1 | BAEERN PRESSER BAR POSITION GUIDE BRACKET
7 | 19518 1 | BAEEEHRL PINCH SCREW 11/64 X 40 L=14.0
8 | 34828 1 | <DFEREVHRL SCREW 11/64 X 40
9 | 18479 1 | BAsEE PRESSER BAR LIFTING BRACKET
9-1| 18479C 1 | BABEEE) PRESSER BAR LIFTING BRACKET WITH SCREW
9-2| 18479CC 1 | HABERERC2R48) PRESSER BAR LIFTING BRACKET WITH SCREWS
10 | 10547 1| BAEEETRIER SPRING
11 | 10546-A 1 | BAEEETIR TENSION RELEASE SLIDE
12 | 10659 1 |z EFL/AN— PRESSER BAR LIFTER
13 | 19405 1 |Ln—FErhl HINGE SCREW 3/16 X 32
14 | 10539-A 1 | BAEAZIL(T) PRESSER BAR BUSHING (LOWER)
15 | 18477 1 | BAE PRESSER BAR
16 | 10796 1 |58z LIFTING PRESSER FOOT
17 | 18483 1 | SMEZEDHAL SCREW 9/64 X 40 L=9.0
18 | 19403 1 | BlEHRL HINGE SCREW 1/4 X 28
19 | 18080 1|3 KNEE LIFTER LIFTING LEVER
20 | 10548-A 1 | BAEEERNLS BRACKET GUIDE BLOCK
21 | 19408 1 |RhiE&EIEHRL PINCH SCREW 1/4 %28 L=17.5
22 | 15111 1 | fRhiEBEY PIN
23 | 36026 1 | HAEXRER PRESSER BAR SPRING
24 | 19519 1 | Rir(E4a5R & 4l PRESSER BAR SPRING REGULATING SCREW 1/4 x 28
25 | 19404 1 | KirlEHZHRL PRESSER BAR SPRING SUPPORT SCREW 1/4 x 28
26 | 6384 1 | AYERLSEERRAL HINGE SCREW 15/64 x 28
27 | 6359-A 1 | RYUELEDE LIFTING LEVER CONNECTING ROD JOINT
28 | 6360 2 | BYEFVE NUT 3/16 x 32
29 | 18081 1 | ARYE LIFTING LEVER CONNECTING ROD
30 | 18862 1 | Kfatvhk KNEE LIFTER BELL CRANK COMPLETE
31 | 18085 2 | KfasHial SCREW 11/64 X 40 L=8.5
32 | 34717 1 | <DFEAHT— LIFTING BELL CRANK GUIDE COLLAR
33 | 34718 1 | <DFERNE LIFTING BELL CRANK GUIDE BLOCK
34 | 34719 1 | <OFEAR LIFTING BELL CRANK GUIDE PLATE
35 | 16287 2 |<OFERBLEDTYD v— WASHER
36 | 30601 2 | <DFERNEILEHRL SCREW M5 % 0.8 L=10.0
37 | 19477 2 | KOFEAMRLEDHRL SCREW 15/64 %28 L=12.0




TEYER
FEED MECHANISM




TEYER

FEED MECHANISM

No AEES | ER h 4 DESCRIPTION
PARTS No. | QTY.

1 ]18523 1| =Y ERASIL(ED FEED ROCK SHAFT BUSHING (FRONT)

2 | 8009 1 | lE&HRL SCREW 15/64 x 28 L=7.5

3 | 18065 2 | EYRifEl PINCH SCREW M5 X 0.8 L=14.0

4 | 18694 1| EYRE FEED ROCK SHAFT BASE

5 | 18696 1 | EYEEZEY FEED BASE SUPPORTING PIN

6 | 31094 1 | BYLTEZEVIEDEH “E” RING

7 | 18061 1| EYEH FEED ROCK SHAFT

8 | 18702 1| EYEAZIL(E) FEED ROCK SHAFT BUSHING (REAR)

9 | 8009 1 | lE&HHRL SCREW 15/64 %28 L=7.5

10 | 19526 1 | EYEE FEED BASE

11 | 19535 1 | EYETEAEE FEED BAR SLIDE BLOCK

12 | 19529 1 | ZYETEAREEY SLIDE BLOCK PIN

13 | 19530 1 | EVEEARAETYv— WASHER

14 | 50230 1 | EYVEEIEDHRL SCREW 3/16 X 32 L=5.0

15 | 18031 1 | EYtE FEED DOG

16 | 19525 2 | iEHHL SCREW 1/8 x40 L=6.0

17 | 18122 1 | =ZxXaoyk FEED FORKED CONNECTION

18 | 18121 1 | =ZXBayR#EBal HINGE SCREW M3 X 0.5

19 | 4211 2 | Z Xy Rt ykGh) | NUT M3 x0.5 (SMALL)

20 | 18014 1 | ZxXAavkE Rl HINGE SCREW 9/32 x 28

21 | 17207 1 | AHARYVY FEED CONNECTING LINK

22 | 8105 1 | =XBayrFE RLEFVE NUT 9/32x28

23 | 19527 1 | EYEHZEE(R) FEED ROCK SHAFT CRANK (REAR)

24 | 18015 1 | ZXaOyrFERL HINGE SCREW 9/32 x 28

25 | 8105 1 | ZXavyrFERLCFTYE NUT 9/32x28

26 | 31021 1| EYeErf=5F(ER) fital PINCH SCREW M6 x 1 L=16.0

27 | 17095 1 | FYERE 3l L HER “E” RING

28 | 18539 1 | ZVEHZHFEER) EVRL HINGE SCREW M6 X 1

29 | 18540 1 | FYVEE RIS v— WASHER

30 | 10599 1| 2YE#E2FEH)EVRLT Yo y— | WASHER

31 | 11412 1 | BYEFEEFEER) EvrlLF vk | NUT M6 %1

32 | 18490 1| E T EVE L SHER RETAINING RING

33 | 18489 1| ETEYERAR)L(ED FEED LIFTING ROCK SHAFT BUSHING (FRONT)

34 | 8009 1 | kDL SCREW 15/64 %28 L=7.5

35 | 18492 1 | L TFEVEZHFEGD FEED LIFTING CRANK (FRONT)

36 | 30066 1 | E T™EVE=E2FE@EDHL | PINCH SCREW M5%0.8 L=12.0

37 | 18488 1 | ET&EYEH FEED LIFTING ROCK SHAFT

38 | 18489 1| L TFEVERAR)L(R) FEED LIFTING ROCK SHAFT BUSHING (REAR)

39 | 8009 1 | ikHAl SCREW 15/64 x 28 L=7.5

40 | 18021 1 | £ FAYK CRANK CONNECTING ROD

41 | 17041 1 | £ FAvyRoT )Lk OILING FELT

42 | 10723 1 | £ FAYR7TIILMNER RETAINER

43 | 18493 1 | L TFREVEHZHEGR) FEED LIFTING CRANK (REAR)

44 118018 1 | L TFEYEOyRELRL HINGE SCREW 9/32 % 28

45 | 8105 1 | ETFEYEOYREL LT Ve | NUT 9/32x28

46 | 18065 1 | L TFEYEF=HE(R)EH1L | PINCH SCREW M5%0.8 L=14.0

47 | 18491 1 | L TFEYEHS— LIFTING SHAFT COLLAR

48 | 19508 2 | kHRL SCREW 1/4 %40 L=5.5

49 |19526C 1 | EYEE GE) FEED BASE COMPLETE

10




& Y 3 BT A
FEED REGULATOR

11



& Y BRI B B 4

FEED REGULATOR

No. AEES | EH &h £ DESCRIPTION
PARTS No. | QTY.

1 | 19542C 1| EYEREEGER) FEED REGULATOR COMPLETE

2 | 19542 1 | YRS FEED REGULATOR

3 | 19524 1 | E=YREEOYR FEED REGULATOR ROD

4 |37134 1| FEYFAESOYRERL PINCH SCREW M4 x0.7 L=10.0

5 | 17209 1 | EYFRASE AL FEED REGULATOR SCREW 9/32 x 28

6 |8105 1 | EYREEE RLFHyE NUT 9/32x28

7 | 18506 1 | \yoL—Eat=5%E REVERSE LEVER SHAFT CRANK

8 |18721C 1 | N\ OAEREAE) REVERSE BLOCK COMPLETE

9 | 18507 1 | /Ny oLN—#ht=5F1EHL | SCREW 15/64 % 28

10 | 18515 1 | 1N\ N—RTYo5 REVERSE LEVER SPRING

11 118516 1 | 1Ny ILN—R TGt SPRING RETAINER

12 | 7033 1 | kRl SCREW 9/64 x40 L=10.8

13 | 18574 1 | /\woLN—8g REVERSE LEVER SHAFT

14 | 19544 I DAY IV7Ae REVERSE LEVER

15 |1 10845 1 | 7\woLn—fEal PINCH SCREW 15/64 x 28 L=18.0

16 | 19546 1 | EYEREE FEED REGULATING BASE

17 | 18494 1 | YRS EFEY FEED REGULATING SUPPORT STUD

18 | 17057 1 | EYRE DY v— WASHER

19 | 1392 1| EVRAEZFE ELLRL SCREW 11/64 x 40 L=6.5

20 | 19552 1| EYRAESXFE DL SCREW 11/64 %28 L=11.5

21 | 30066 4 | EFYFREHELEOHRL SCREW M5x0.8 L=12.0

22 | 50174 2 | EYFREE/vIEY POSITION PIN

23 | 19523 1 | EYEAEHRLC FEED REGULATING SCREW

24 | 18496 1 | EYREETAVIL FEED REGULATING DIAL

25 | B142746 1 | FAVILESR WASHER

26 | 19522 1 | kSRl SCREW 3/16 x 32 L=20.0

27 | B145502 1 | EYVREETAVvILEY PIN

28 | B100328 1 | RYRESHLAVILRAT)2S | SPRING

29 | 18420 1 |oyry “0” RING

30 | 19543 1 | 7—LiEh/ N — ARM SIDE COVER

31 | 37509 2 | 7—LitEHNN—1EHRL SCREW M5 % 0.8 L=6.0

12




L8 - T EHRE %
ARM SHAFT(UPRIGHT), LOWER SHAFT

13



hva R SHER
ARM SHAFT(UPRIGHT), LOWER SHAFT

hod =] = 3
No.| FRERES | B ) % DESCRIPTION
PARTS No. | QTY.
1 | 18096 1 | REVHS—XtYk BOBBIN CASE COMPLETE
2 | 18034 1 REY BOBBIN
3 | 18033 1 | A=ER) ROTATING HOOK COMPLETE
3-1| 18033C 1 | A< AREVS—X (#8) ROTATING HOOK WITH BOBBIN CASE
4A | 18033-07 1 RERDHRL POSITION SCREW 11/64 X 40 L=89
4B | 18033-08 1 | kHHL SET SCREW 11/64 x40 L=7.3
5 | 18035 1 | A<= HOOK SUPPORTING PLATE
6 | 6025 1 | A<ZoHhl SCREW 11/64 x 40 L=12.0
7 | 18090 1 S &A% )L(HD) HOOK SHAFT BUSHING (FRONT)
8 | 8009 1 | hEARLEDIESH L SCREW 15/64 %28 L=75
9 | 11069 1 | 2Lk OILING FELT
10 | 18044 1 | #A—TFF+—hLi HOOK SHAFT CAM
11 | 8009 2 | 1EHRL SCREW 15/64 % 28 L=75
12 | 18351 1 HE R EE WASHER
13 | 0148-B 1 | A<ET7TILhp3x15 OILING FELT
14 | 18089 1 | A~ HOOK DRIVING SHAFT
15 | 18039 1 | RELHY—RF—TF+— THREAD RELEASING FINGER
16 | 18040 1 | #A—FF—1tHHhl SCREW M5 x 0.8 L=8.0
17 | 18041 1 | A—FF+—&h THREAD RELEASING SHAFT
18 | 18042 1 | A—FF—8A%L THREAD RELEASING SHAFT BUSHING
19 | 8009 1 | A)LiEHHl SCREW 15/64 %28 L=75
20 | 18043 1 | A—F+r—=X THREAD RELEASING SHAFT FORK
21 | 30066 1 F—TF—_XiFERl PINCH SCREW M5x0.8 L=12.0
22 | 18053 1 HLAKRE PUSH BUTTON
23 | 18054 1 | #BLRERTYY PUSH BUTTON SPRING
24 | 10674 1 HLARE IEEY CuP
25 | 18052 1 | BE HOOK SHAFT LOCK RATCHET
26 | 19508 2 | BEIEHRL SCREW 1/4 x40 L=5.0
27 | 18038-A 1 | AEARIL(R) HOOK SHAFT BUSHING (REAR)
28 | 8009 1 | AL 1EH L SCREW 15/64 %28 L=75
29 | 18047 1 25y F (k) SAFETY CLUTCH (LEFT)
30 | 17019 3 | /v F(EEHRLE SCREW 1/4%40 L=75
31 | 18056 1 T & LOWER SHAFT
32 | 18046 1 | 25y Filie 6x6x80 OILING WICK
33 | 18051 1 ISyFRTYT1EHRL SCREW 9/32x 28
34 | 18048 1 959 F(R) SAFETY CLUTCH (RIGHT)
35 | 18049 1 | 95 yFiHEk STEEL BALL
36 | 18050 1 DSYFRT)G SPRING
37 | 17019 3 | VoyvFE)ILEHRL SCREW 1/4x40 L=75
38 | 18057 1 | FeA%IL LOWER SHAFT BUSHING
39 | 8009 2 | AR)LiEHRL SCREW 15/64 X 28 L=75
40 | 17028C 1 TEFX v —H L) LOWER SHAFT GEAR (SPIRAL) COMPLETE
41 | 17022 2 | T@¥Xv—itHRL SET SCREW 1/4 x40 L=50
42 | 17023C 1 ATV —(F)H LA ARM SHAFT (UPRIGHT) GEAR (LOWER) (SPIRAL) COMPLETE
43 | 17022 2 | ZEF Y —(F)ikHARL SET SCREW 1/4 x40 L=50
44 | 17026 1 SMEAAZIL(T)ZIILE OILING FELT
45 | 10579 1 | ZEASIL(TF)IEDHHRL SET SCREW 15/64 x 28 L=20.0
46 | 19553 1 ISLEHARILCT) ARM SHAFT (UPRIGHT) BUSHING (LOWER)
47 | 17020 1 fva) | ARM SHAFT (UPRIGHT)
48 | 17026 1| EZEAR)L(E)TT LR OILING FELT
49 | 10579 1 MEAAZIL(E)IESHAL SCREW 15/64 x 28 1L.=20.0
50 | 19554 1 SERARIL(LE) ARM SHAFT (UPRIGHT) BUSHING (UPPER)
51 | 17021C 1 A EF Y —(E)HLfD) ARM SHAFT (UPRIGHT) GEAR (SPIRAL) COMPLETE
52 | 17022 2 | ZEFv—(L)ikHAl SET SCREW 1/4 x40 L=5.0
53 | 30750 1 ITERARIL(E)NUR BAND
54 | 18058C 1 FY—Hh/N\—(F)FLAH) GEAR COVER (LOWER) (SPIRAL) COMPLETE
55 | 18059 1| v —hA—(F)ffital PINCH SCREW _15/64 X 28 L=26.0

14




g SR
LUBRICATION

15



Liapl::1E SRR

LUBRICATION
No AR ES | fEH &h 2 DESCRIPTION
PARTS No. | QTY.
1 | 20171 1| LERAR)LENDT Ltg RUBBER PLUG
2 | 4124 1 | ASEsHRL SCREW M4 x0.7 L=9.5
3 | 30022 1 | ESEsST OILING WICK CLAMP
4 |31206 1| HESsEFyE NUT
5 | 18112 1 |E=—)LFa—7T OIL TUBE 160 mm
6 | 11069 1| LEARLEDTIILE OILING FELT
7 | 18110 L I P OILING WICK 380 mm
8 | 11069 1| L#ARIL(FRETZIIILL OILING FELT
9 |20171 1 | E&A2)L(hREDT Ltz RUBBER PLUG
10 | 18113 1 |E=—)LFa—7T OIL TUBE 35 mm
11 118109 1| OILING WICK 220 mm
12 | 18111 1 |E=—)LFa—7T OIL TUBE 75 mm
13 | 18104 1 | ARSI LR FELT
14 119106 1 | AALEEVY OIL RESERVOIR
15 | 11044 1 | AL EF 9@ E)IEHRLE SCREW 1/8 x40 L=7.0
16 | 20171 1 | LEARL(R)T Lt RUBBER PLUG
17 111069 1 | E#ARIL(ER)TTILE OILING FELT
18 | 20067 1 | L&hhmd L RUBBER PLUG
19 | 18108 1| A OILING WICK 160 mm
20 | 11069 1| AE#AZLEDTTILE OILING FELT
21 | 18100 1 |E=—)LFa—7T OIL TUBE 80 mm
22 | 18101 1] OILING WICK 180 mm
23 | 18094 1| HhERERLAR OIL CONTROLLER
24 | 18093 1| R 2R OIL CONTROLLER PLATE
25 | 21104 1 | HERE 2R LESHRL SCREW 11/64 X40 L=7.5
26 | 18095 1 | mEAgERl REGULATING SCREW M4 X 0.7 L=16.0
27 | 4137 1 | HERER vk NUT M4 x0.7
28 | 18354 [ B 012 VAV E 27 OIL RESERVOIR GASKET
29 | 19545 1 | AR OIL RESERVOIR PLATE
30 | 18353 1 | FALE OIL RESERVOIR WINDOW
31 | 15007 4 | FAILiRIESHRL SCREW 9/64 x40 L=10.0
32 | 18092 (I ;L TAVE 227 OIL PACKING
33 | 18091 1 |l SCREW 11/64 x40
34 | 19471 1 |y v— WASHER

16




TREmER
ACCESSORIES

17



4/ mB &

ACCESSORIES
No. AEES | ER &h £ DESCRIPTION
PARTS No. | QTY.
1 |8132-B 1 | HaRs ACCESSORIES BAG
2 | 6057 1 |E=—ILA—(0D) VINYL COVER
3 |8123 1 |/ OIL
4 | 18034 6 |REV BOBBIN
5 | NO122 3 | £t DPX17 #22 NEEDLE DPX17 #22
6 | 10734 1 | R&FBLYE BOBBIN WINDER COMPLETE
7 | 35254 1 | RiItvhk SPOOL PIN COMPLETE
8 | 19464 1 |OELFEYE KNEE LIFTER COMPLETE
9 | 19464-14 4 | K4l (4.5x25L) WOOD SCREW
10 | 6054 1 | Az OIL PAN COMPLETE
11 | 6055 4 |iHsZ1LET NAIL
12 111886 2 |EVOT— BED HINGE RUBBER
13 111885 2 eV BED HINGE CONNECTION
14 | 6055 4 |EDTN—IEET NAIL
15 | 11887 4 |a—F—3L RUBBER
16 | 6055 4 |a—F—T L1kET NAIL
17 | 19456 1 | RALUF (2 mm) WRENCH 2.0 mm
18 | 19457 1 | RALVF (2.5 mm) WRENCH 2.5 mm
19 | 19458 1 | RALVF (3 mm) WRENCH 3.0 mm
20 | 19459 1 | RALUF (4 mm) WRENCH 4.0 mm
21 | 19460 1 | RALYF (5 mm) WRENCH 5.0 mm
22 | 8118C 1 RSA/\—(4540) SCREW DRIVER SET
23 | 19462 1 | AHARLUTF DOUBLE HEAD WRENCH
24 | 19461 1 | R/8F (6% 7 mm) SPANNER 6 X7 mm

18




7l 5T A

PARTS AVAILABLE AT EXTRA CHARGE

18
/\

19



7l 5T A

PARTS AVAILABLE AT EXTRA CHARGE

No. AEES | E% &h £ DESCRIPTION
PARTS No. | QTY.

1 | 15098CC 1 | NJLMH—RER) BELT GUARD SET

2 | 15099 1 | RN —R LA — BELT GUARD UPPER COVER

3 | 15098 1 | RNILMH—F BELT GUARD

4 18100 2 | RILMA—FiEHRL SCREW 9/64 X 40 L=6.5

5 | 12418 1 | EAn—1kdhal UPPER COVER SCREW 13/64 X 32 L=9.0

6 |8100 1 | RILEH—F1EHRL SCREW (LOWER) 9/64 x40 L=6.5

7 | 11142 1 | R —FRIE(F)Tvv— | WASHER

8 | 17529 1 | REBRZAE SYNCHRONIZER SUPPORT

9 |37102 2 | BEHEXZELETVE SYNCHRONIZER SUPPORT NUT M6X1

10 | 15121 1 | #BAH—R(X) AUXILIARY BELT GUARD (LARGE)

11 | 15122 1| #BYA—RUN) AUXILIARY BELT GUARD (SMALL)

12 111830 1| #@#BhA—RCUMIE SCREW 9/64 X 40 L=5.0

13 | 16287 2 | @B —R(R)ET v v— WASHER

14 | 15081 2 | #WEH—RF(R)ARAL WOOD SCREW

15 | 19470 1 | ZavH—H—F FINGER GUARD

16 | 10677 1 | 7yiv— WASHER

17 | 18484 1 | kRl SCREW 9/64 x40 L=11.0

18 | 19475C 1 | NJLMH—R(KER) BELT GUARD COMPLETE

20




SEIKO SEWING MACHINE CO., LTD.

2-13-6 Sakaecho,Funabashi—shi Chiba Prefecture,
273-0018, Japan

TEL: 81-47-420-3561(Overseas dept.)

FAX: 81-47-420-3560

E-mail: exsales@seiko-sewing.cojp https://www.seiko—sewing.co.jp/en
a—Si Utk Rit -

T273-0018 FE BB L BT2-13-6 e

TEL: 047-420-3561

FAX: 047-420-3560 (=]

E-mail: eigyo@seiko-sewing.co jp https://www.seiko—sewing.co.jp/

Parts No. PB03300 (0723)
Rev. 3.2



